
Development Document for Effluent Limitations Guide/in 

and New Soutce Performance Standards for the 

APPLE, CITRUS AND POTATO 
Processing Segment of the 

Canned and Preserved Fruits 

and Vegetables 
Point Source Category 

MARCH 1974 

U.S. ENVIRONMENTAL PROTECTION AGENCY 

Washington, D.C. 20460 

EPA 440/1-74/027a



.. 



f 
l 

DEVELOPMENT OOCUMENT 

for 

EFFLUENT LIMITATIONS GUIDELINES 

and 

NEW SOURCE PERFORMANCE STANDARDS 

for the 

APPLE, CITRUS AND POTATO PROCESSING 
SEGMENT OF THE CANNED AND PRESERVED 

FRUITS AND VEGETABLES 
POINT SOURCE CATEGORY 

Russell E. Train 
Administrator 

Roger Strelow 
Acting Assistant Administrator for Air & Water Programs 

.,,lD Sr4,-f'.s, 
[...]
High winds can develo~ a strong wave action that can damage dikes; 
Riprap, segmented lagoons, and finger dikes are used to prevent wave 
damage. Finger dikes, when arranged appropriately, also prevent short 
circuiting of the waste water through the lagoon. Rodent and weed 
control, and dike maintenance are all essential for good operation of 
the lagoons. 

Advantages of aerobic lagoons are that they reduce suspended solids, 
oxidize organic matter, permit flow control and waste water storage. 

106 



Disadvantages are the large land required, the algae growth problem, and 
odor problems. 

Aerobic lagoons usually are the last stage in secondary treatment and 
frequently follow anaerobic or aerated lagoons. Large aerobic lagoons 
allow plants to store waste water discharges during periods of i.igh flow 
in the receiving body of water or to store for irrigation during the 
summer. These lagoons are particularly popular in rural areas where 
land is available and relatively inexpensive. 

Rotating Biological Contactor 

The rotating biological contractor (RBC) consists of a series of closely 
spaced flat parallel disks which are rotated while partially immersed in 
the waste waters being treated. A biological growth covering the 
surface of the disk adsorbs dissolved organic matter present in the 
waste water. As the biomass on the disk builds up, excess slime is 
sloughed off periodically and is removed in sedimentation tanks. The 
rotation of the disk carries a thin film of waste water into the air 
where it absorbs the oxygen necessary for the aerobic biological 
activity of the biomass. The disk rotation, also, promotes thorough 
mixing and contact between the biomass and the waste waters. In many 
ways the RBC system is a compact version of a trickling filter. In the 
trickling filter the waste waters flow over the media and, thus, over 
the microbial flora; in the RBC system, the flora is passed through the 
waste water. 

The system can be staged to enhance overall waste water reduction. 
Organisms on the disks selectively develop in each stage and are, thus, 
particularly adapted to the composition of the waste in that stage. The 
first couple of stages might be used for removal of dissolved organic 
matter, while the latter stages might be adapted to other constituents, 
such as nutrient removal. 

The major advantages of the RBC system are: its relatively low 
installed cost, the effect of staging to obtain dissolved organic matter 
reductions, and its good resistance to hydraulic shock loads. 
Disadvantages are: that the system should be housed to maintain high 
removal efficiencies and to control odors. Although, this system has 

- demonstrated its durability and reliability when used on domestic 
wastes6 it has not yet been fully tested to treat apple, citrus, or 
potato processing wastes. 

Rotating biolog~cal contactors could be used for the entire aerobic 
secondary system. The number of stages required depends on the desired 
degree of treatment and the influent strength. Typical applications of 
the rotating biological contactor, however, may be for polishing the 
effluent from anaerobic processes and from roughing trickling filters 
and as pretreatment prior to discharging wastes to a municipal system. 

107 



A BOD2 reduction of over 90 percent is achievable with a multi-stage 
RBC. 

PERFORMANCE OF VARIOUS SECONDARY TREATMENT SYSTEMS 

Table 25 shows BODS and ss removal efficiencies for various secondary 
biological treatment systems used to treat wastes from apple (AP), 
citrus (CI) and potato (PO) processing systems. These systems are all 
in operation and many show high degrees of BOD2 and ss reduction. Three 
other multiple aerated lagoon systems are, also, operating but are not 
included because raw waste data is not available. Some of the system5 
process wastes from each subcategory within a commodity and therefore 
treatment effectiveness is applicable to each commodity subcategory. 
The range in processing plant capacity for the systems listed varies 
from less than 453.5 kkg/D (500 T/D) to 5,442 kkg/D (6,000 T/D). 

The most commonly used treatment systems are multiple aerated lagoons 
and activated sludge. Each system has been used to treat waste water 
from the processing of apples, citrus, ~nd potatoes. 

Table 25 lists three apple plants utilizing three different treatment 
systems, each of which has at least 95 percent BOD2 removal. There are 
four citrus plants utilizing four different treatment systems, each of 
which has at least 95 percent BOD2 removal. There are three potato 
plants utilizing three different treatment systems, each of which has at 
least 95 percent BOD~ removal. 

Reliability, operability and consistency of operation of the waste water 
treatment processes found to be most frequently used in the fruit and 
vegetable industry can be high if appropriate designs and operational 
techniques are employed. The end-of-pipe treatment utilizing biological 
systems is a well established technology that requires attention to a 
limited number of variables to insure a high degree of reliability. 

The most important operational aspects of these biological systems are 
equipment reliability and attention to operating detail and maintenance. 
Spare aeration equipment (usually floating surface aerators) improves 
the possibility of consistent operation;however, many treatment systems 
have an adequate overcapacity already installed as insurance against the 
results of equipment failure. It is desirable to install spare • 
equipment at critical points, for example, sludge return pumps. Perhaps 
of equal importance is a design that permits rapid and easy maintenance 
of malfunctioning equipment. 

Therefore, control of the biological treatment plant and the consistency 
of the results obtained are largely a matter of conscientious adherence 
to well-known operational and maintenance ~rocedures. Automatic control 
of biological treatment plants is far from a practical point. Although 
in-line instrumentation for measurement of pH, dissolved oxygen, 
temperature, turbidity and so on, can improve the effectiveness of 

108 



operation, its 
treatment plants. 
can replace the 
conscientious crew 

use is minimal in the industry's existing waste water 
Nevertheless, no practical in-line instrumentation 
judicious attention to operational details of a 
of operators. 

An activated sludge system which is permitted to operate at a constant 
F:M ratio all year round and with minimum operational changes would have 
a natural variation as shown in Section IX by the solid line in Figure 
10. A similar system with careful operational control would have a 
controlled monthly average variation as shown by the points. Although 
the mean value is the same, the amount of natural variation is 
controlled by the operator through aeration rate control, sludge 
recycling and F:M ratio adjustments. These adjustments can be made 
daily so that monthly averages can be held within the desired limits. 

Although, a well-operated and properly designed facility can be 
controlled within !25 percent of the average on a monthly operating 
basis. A system with minimal operational control or an allowance of !50 
percent of the averages on a monthly basis has been used to calculate 
the maximum monthly effluent limitation. 

n?~a from a well operated and properly designed activated sludge system 
at P0-128 demonstrates that a 50 percent allowance is justified. The 
annual average BOD2 and TSS are 0.7 kg/kkg (1.4 lb/ton) and 0.9 kg/kkg 
{1.8 lb/ton) respectively; the maximum monthly BOD~ and TSS discharges 
are 1.04 kg/kkg (2.08 lb/ton) and 1.32 kg/kkg (2.63 lb/ton) 
respectively. Thus, the maximum montly discharges are less than the 
averages on a monthly basis plus 50 percent. 

109 



TABLE 25 

EFFECTIVENESS OF VARIOUS SECONDARY 
BIOLOGICAL TREATMENT SYSTEMS 

SECONDARY TREATMENT SYSTEM 8005 
REDUCTION 

PERCENT 

MULTIPLE AERATED LAGOONS 
AP 121 98 
CI 105 & l 09 98 
CI 106 89 
CI 118 87 
PO 110 98 

ACTIVATED SLUDGE 
AP 140 99 
CI 123 97 
PO 101 73 
PO 107 71 
PO 128 94 

ANAEROBIC & AEROBIC LAGOONS 
CI 108 99 
PO 109 95 

TRICKLING FILTERS 
PO 127 85 

TRICKLING FILTER & AERATED LAGOONS 
AP 103 96 
CI 127 98 

ACTIVATED SLUDGE & AERATED LAGOONS 
CI 119 88 
PO 128 98 

110 

ss 
REDUCTION 

PERCENT 

79 

35 
56 
28 
29 
94 

12 
93 

92 

87 
80 

95 



ADVANCED TREATMENT SYSTEMS 

A discussion of advanced treatment methods is presented in this section. 
For the most part, these methods are applicable to the treatment of the 
waste streams after secondary treatment involving the use of some 
combination of biological treatment for reduction of BOD2 and of 
settling ponds or equipment for reduction of suspended solids. 

Many of the technologies discussed do not, in themselves, constitute a 
complete treatment process, but would become part of a complete process. 

In evaluating the treatment methods applicable to effluents from 
secondary treatment operations, it is assumed that all particulate 
solids greater than 20 microns have been removed from the waste effluent 
stream. 

carbon Adsorption 

The reduction of tastes and odors in water supplies by adsorption of the 
offending substances on activated carbon is probably the most important 
direct use of adsorption technology in water treatment. Columns or beds 
of granular activated carbon are employed: (1) for concentrating 
organic pollutants from water for purposes of analysis or, (2) for 
removal of the pollutants. some of the removal of color-producing 
substances and other pollutants from water during coagulation may also 
be the result of adsorption. 

The fixed bed or countercurrent operation is the most effective and 
efficient way of using the activated carbon. The influent comes in 
contact with the adsorbent along a gradient of mounting residual 
activity until the most active carbon gives a final polish to the 
effluent stream. 

Partial regeneration of carbon by thermal volatilization or steam 
distillation of organic adsorbates is possible, but available 

• regeneration procedures ~ill have to be improved or new ones invented if 
adsorption is to become a widely useful operation in water treatment. 
The use of multi-hearth furnaces such as used in the sugar refineries is 

·' a possibility. Difficulties and costs of regeneration explain why 
powdered activated carbon continues to be widely used. 

Granular activated carbon can replace other filtering materials in 
structures not unlike present-day rapid filters. Beds of granular 
activated carbon can, in fact, be made to perform as both filters and 
adsorbents. However, activated carbon filters must be somewhat deeper 
than sand filters, even though they may be operated at somewhat_higher 
rates of flow per cubic meter (square foot) of bed. For adsorption, the 
rate of flow per cubic meter (cubic foot) rather than per square meter 

111 



(square foot) of bed is, understandably, the important parameter in 
practice. 

Distillation 

This unit process has received wide attention as a method of removing 
water from saline solutions where fresh water is in short supply. It 
differs from most other waste treatment processes in that the recovered 
water is pure and may be recycled indefinitely. Little work, if any, 
has been done so far in transferring this new technology to fruit and 
vegetable processing wastes. 

It is not likely to be used in waste treatment, because the process 
either uses a lot of fuel (as in a single step flash) or has a high 
capital cost (as in a multiple flash) or a combination of both. 

Electrodialysis 

Water can be desalinized electrochemically by electrodialysis through 
membranes selectively permeable to cations or anions. Dialysis is the 
fractionation of solutes made possible by differences in the rate of 
diffusion of specific solutes through porous membranes. semipermeable 
membranes are thin barriers that offer easy passage to some 
constituents. High selective membranes have been prepared by casting 
ion-exchange resins as thin films. Dialytic processes are common 
separation techniques in laboratory and industry. The recovery of 
caustic soda from industrial wastes, such as viscose press liquor from 
the rayon industry and mercerizing solutions, is an example of con­
tinuous-flow dialysis. 

Electrodialysis is only applicable to saline solutions of which are 
readily ionized and is not applicable to the separation unionizable 
soluble organics that exist in effluents from biological treatment 
systems. 

Eutectic Freezing 

Eutectic freezing operates at the eutectic temperature of the incoming 
water. Down to the eutectic point, only ice is formed. At the eutectic 
point, ice crystals nucleate and grow independently of salt crystals and , 
other substances in the water. Further removal of heat does not 
continue to lower the te~perature. Both ice and sludge freeze, and they 
can then be separated because the ice floats and the frozen sludge 
sinks. 

The freezing breaks down the sludge and destroys its waterbinding 
capacity which, in turn, permits better sludge dewatering. Both 
functions, the removal of water in the form of ice crystals and the 
concentration of sludge by freezing have been demonstrated in a 
laboratory scale only as water-inorganic salt systems. 

112 



Filtration 

Two types of filtration will be considered in this discussion: (1) sand 
(slow and rapid) and (2) diatomaceous earth. A slow sand filter is a 
specially prepared bed of sand or other mineral fines on which doses of 
waste water are intermittently applied and from which effluent is 
removed by an under-drainage system. The solids removal occurs mainly 
at the surface of the filter. BOD removal occurs primarily as a 
function of the degree of solids removal although some biological action 
occurs in the top inch or two of sand. Effluent from the sand filter i3 
of a high quality with BOO and suspended solids concentrations very low. 

Slow sand filters require larger land areas than rapid filter facilities 
, on the order of five times (or more) as much land; however, slow sand 

filters may operate up to 60 days without cleaning, whereas rapid sand 
filters are usually cleaned by backwashing every 24 hours. 

Slow sand filters require no extra preparatory water treatment prior to 
filtration, although it is recommended, whereas, rapid sand filters are 
designed to remove the remainder of solids after treatment by 
coagulation, flocculation and sedimentation. Construction costs of slow 
sand filters are relatively high due to the large area requirements; 
however, operating and maintenance costs are relatively low since slow 
sand filters may operate for long durations. Rapid sand filters have a 
relatively low construction cost due to their low area requirements; 
however, operating and maintenance costs are relatively high since they 
cannot operate for long periods of time without backwashing. Food 
processing wastes are likely to cause clogging of the filters after only 
a short period of operation unless adequate treatment precedes them. 

Rapid filters are subject to a variety of ailments, such as: cracking of 
the bed, formation of mud balls, plugging of portions of the bed, jet 
actions at the gravel-sand separation plane, sand bails, and sand 
leakage into the under-drain systems. Usually these problems can be 
minimized or eliminated by proper design and plant operatione Sand 
filters are well noted for their efficient removal of bacteria, color, 
turbidity, iron and large microorganisms. 

Diatomaceous earth filters have found use as: (1) mobile units for 
- water purification in the field and (2) stationary units for swimming 

pools and general water supplies. The filter medium is a layer of 
diatomaceous earth built up on a porous septum. The resulting pre-coat 
is supported by the septum, which serves also as a drainage system. 
Water is strained through the pre-coat unless the applied water contains 